
 1 

 
Valhalla IM3000 Assembly and Use Instructions 



 2 

Introduction 
 
The Ironmaster Valhalla IM3000 gym system is a complete home gym weight training system with self spotting lifting bar, 
dual weight stacks and multiple cable stations. (Olympic weight plates are required and sold separately.) The legendary 
Ironmaster self spotting system has a guided barbell with quick lock out points spaced closely together to lock out the 
bar wherever desired. The secondary safety stops can be positioned to limit the lifting bar range for additional safety dur-
ing exercises such as squats or anytime a different starting height is needed.  
 
The cable system has a unique 2:1 ratio for the functional pulleys in the front that lift the 200 lb weight stacks on each 
side of the unit individually at half the selected stack weight with a longer cable pull (up to 100 lbs). The central upper 
and lower pulleys have a 1:1 ratio but lift both weight stacks at the same time for more weight capacity that is needed for 
primary exercises such as low pulley rows and lat pull downs. These pulley locations combine both weight stacks togeth-
er for the load (up to 400 lbs).  
 
The machine includes weight plate storage pegs on both sides, Olympic barbell storage in the vertical holder and 5 cable 
attachment hooks under the logo panel.  
 
Included cable handles are a Lat Pull Down Bar and a pair of D Handles. A long barbell pad is included for squats, hip 
thrusts and hold down for lat pulls. Optional accessories are available to add additional functionality to this machine like 
legpress plate, barbell hooks, barbell spotting arms and various cable handles. Visit the Ironmaster website for more in-
formation on accessories, weight plates and more. 
 

Assembly Video 
 
This manual serves as a parts list and general steps for assembly. More details can be found on our assembly video with 
demonstrations and tips. Visit our website at  http://ironmaster.com//im3000_valhalla_assembly/ 
Or scan this code to go to the video page: 

 

http://ironmaster.com/im3000_valhalla_assembly/


 3 

  
1.Begin by attaching LEFT (1)/RIGHT BASE FRAME (2) with The REAR PULLEY FRAME ASSEMBLY(4) using (94)2x  
M12 x100mm HEX BOLT,4x (78) FLAT WASHER and 2x (83) M12 NYLOCK NUT.  Secure but do not tighten.   
 
2. Next, using (3) FOOT PLATE, 2x (44) CONNECTION PLATE, (94) 4x HEX BOLTS, 8x (78) FLAT WASHER and 
(83) 4x NYLOCK NUT, attach (3) FOOT FRAME to LEFT(1)/RIGHT (2) SUPPORT ASSEMBLY 
 
NOTE: Secure bolts to snug fit but do not fully tighten once base is assembled.   

STEP 1  
BASE FRAME 

Part No:  QTY Description 

1 1 LEFT BASE FRAME 

2 1 RIGHT BASE FRAME 

3 1 FOOT PLATE 

4 1 REAR PULLEY FRAME ASSY 

Part No:  QTY Description 

44 2 CONNECTION PLATE 

78 12 M12 FLAT WASHER 

83 6 M12 NYLOCK NUT 

94 6 M12 x 100mm HEX BOLT 



 4 

Part No:  QTY Description 

15 1 BARBELL HOLDER 

16 2 LANDMINE ASSY 

78 8 M12 FLAT WASHER 

83 4 M12 NYLOCK NUT 

93 4 M12 x 95mm HEX BOLT 

 Next, Locate  (15) BARBELL HOLDER,(16) LANDMINE ASSY, (78) M12 FLAT WASHER, (83) NYLOCK NUT and 
(93) M12 x 95mm HEX BOLT. 
 
Attach (16) LANDMINE ASSY to LEFT/RIGHT BASE FRAME (1-2 on previous page) as shown.   
 
Fully tighten once installed.   

STEP 2 
BARBELL ATTACHMENTS 



 5 

Attach (5) LEFT REAR UPRIGHT and (6) RIGHT REAR UPRIGHT TO LEFT (1) BASE FRAME and RIGHT (2) BASE 
FRAME using (94) M12 x100mm HEX BOLT, (78) M12 FLAT WASHER and (83) M12 NYLOCK NUT. 
 
Tighten to mild snugness only.   
 
NOTE:  UPRIGHTS LEFT/RIGHT are color marked to avoid confusion 

 Next, Next, install (7) HORIZONTAL CROSS FRAME to (5)/(6) LEFT/RIGHT REAR UPRIGHT using (94) 12 x100mm 
HEX BOLT, (78) M12 FLAT WASHER and (83) M12 NYLOCK NUT.  Do not fully tighten.   

Part No:  QTY Description 

5 1 RIGHT REAR UPRIGHT 

6 1 LEFT REAR UPRIGHT 

7 1 REAR CROSSMEMBER 

78 16 M12 FLAT WASHER 

83 8 M12 NYLOCK NUT 

94 8 M12*100mm HEX BOLT 

STEP 3  
REAR FRAME 



 6 

With correct orientation (see L/R stickers for reference on 35/36), mount the RIGHT/LEFT FRONT UPRIGHT TUBE 
onto the assembly using (77) M10 FLAT WASHER, (80) M10 SPRING WASHER and (89) M10 x 20mm HEX BOLT. 
Note:  Numbers on UPRIGHTS face toward each other as shown 
 
Prior to installation (20) DUAL PULLEY ASSY RIGHT over (35) RIGHT FRONT UPRIGHT TUBE and (19) DUAL 
PULLEY ASSY LEFT onto (36) LEFT FRONT UPRIGHT TUBE, (35a/36a) FRONT UPRIGHT BUMPSTOPS must be 
removed prior to installation of (19/20) L/R SLIDE FRAME. Note only upper BUMPSTOPS require removal.  
Reinstall BUMPSTOPS after SLIDE RAIL HANDLES are in place. Use the 5mm Allen wrench to remove the machine 
bolt and nylon stopper. After sliding the DUAL PULLEY ASSEMBLIES down onto the uprights, replace the bump 
stops. 
 
NOTE: UPPER BUMPSTOPS (35a/36a) are rearward facing in this illustration and are therefore not shown.   

Part No:  QTY Description 

19 1 DUAL PULLEY ASSY RIGHT 

20 1 DUAL PULLEY ASSY LEFT 

35 1 RIGHT FRONT UPRIGHT TUBE 

36 1 LEFT FRONT UPRIGHT TUBE 

35a 2 BUMP STOP 

36b 2 BUMP STOP 

Part No:  QTY Description 

77 6 M10 FLAT WASHER 

80 6 M10 SPRING WASHER 

89 6 M10*20mm HEX BOLT 

35a 

36a 

STEP 4 
FRONT UPRIGHTS 



 7 

Part No:  QTY Description 

80 6 M10 SPRING WASHER 

83 4 M12 NYLOCK NUT 

89 6 M10 x 20mm HEX BOLT 

95 4 M12 x110mm HEX BOLT 

Part No:  QTY Description 

8 1 LEFT TOP FRAME 

9 1 RIGHT TOP FRAME 

10 1 REAR CROSS FRAME 

77 6 M10  FLAT WASHER 

78 8 M12 FLAT WASHER 

With (10) REAR CROSS FRAME, (8)/(9) LEFT/RIGHT UPPER FRAME,  (78) M12 FLAT WASHER, (89) M12 x 95mm 
HEX BOLT and (83) M12 NYLOCK NUT attach to assembly as pictured.  Then, secure to (35/36) FRONT UPRIGHT  
using  (89) M10 x 20mm HEX BOLT, (77) M10 FLAT WASHER and (80) M10 SPRING WASHER.  Tighten just 
enough to keep assembly stable but still allow adjustment later.   

STEP 5 
UPPER FRAME 



 8 

The Lifting bar assembly will need to be completed prior to Installation on the mainframe.  No tools are required but 
some care is required to transport the lifting bar assembly once completed.  First, locate all parts. Itôs best to put these 
parts together on the floor using care to avoid scratching the (37/38)SLIDE RAIL finish.  Insert  (37/38)  LEFT/RIGHT 
SLIDE RAILS through the (13) LIFTING BAR (49) SPRING and (14) SAFETY CATCH. (Number 1 is at the bottom  
and each rail numbers will face inwards towards each other.) 
 
IMPORTANT !  Make sure SLIDE RAILS are even on both sides and the lifting bar is set with enough holes available 
to allow for (49) SPRING and (14) SAFETY CATCH to locate and secure in the lock out holes.   
 
CAUTION!  Locate the (13) LIFTING BAR lock out bolt (attached to bar ), engage  (13) LIFTING BAR hooks into 
(37/38) SLIDE RAILS.   Then, lock the LIFGTING BAR hooks into the SLIDE RAILS and secure the hooks with the 
lock out safety bolt. Engage both (14) SAFETY CATCH hooks into SLIDE RAIL prior to lifting upright to install on main 
assembly.  Failure to do either will cause the assembly to come apart. 
 
Once the LIFTING BAR assembly is complete and safely locking into position for transport, stand up the assembly and 
move to install on mainframe assembly as shown on following page. 

Lock out bolt in safe 
position 

Part No:  QTY Description 

13 1 LIFTING BAR 

14 2 SAFETY CATCH 

37 1 LEFT SLIDE RAIL 

38 1 RIGHT SLIDE RAIL 

49 2 SPRING 

SAFETY CATCH hooks must 
be inserted into SLIDE RAIL 
prior to transport 

STEP 6a 
LIFTING BAR ASSY 



 9 

Mount LIFTING BAR ASSEMBLY onto the (3) FOOT PLATE and set the open end of the SLIDE 
RAILS down onto the mouting blocks. Connect using (100) M10 x 20mm ALLEN HEAD BOLTS.  

Once LIFTING BAR ASSEMBLY is complete and 
both (14) SAFETY STOP hooks are inserted into 
(37/38) SLIDE RAIL, lock LIFTING BAR SAFETY 
BOLT as shown left prior to installing LIFTING BAR 
ASSEMBLY onto the mainframe. 
 

WARNING:  Failure to properly secure LIFTING 
BAR ASSEMBLY prior to moving could cause 
injury.   
 
Make sure LIFTING BAR SAFETY BOLT and 
both (14) are locked into the (37/38) SLIDE 
RAILS prior to installation on the IM3000 
mainframe 

Part No:  QTY Description 

100 4 M10 x 20mm ALLEN HEAD BOLT 

(14) SAFETY STOP 

STEP 6B 
CONNECT LIFTING BAR ASSEMBLY 



 10 

 Next, Attach upper portion of SLIDE RAIL Assembly to (8) LEFT TOP FRAME and (9) RIGHT TOP FRAME using 
(100) M10 x 20mm Allen Head Bolt.  Once secured, install (12) UPPER CROSS FRAME to the mainframe assembly 
using (44) CONNECTION PLATE, (94) M12 x 100mm HEX BOLTS, (78) M12 FLAT WASHERS and (83) M12  
NYLOCK NUT.   

Part No:  QTY Description 

8 1 LEFT TOP FRAME 

9 1 RIGHT TOP FRAME 

12 1 UPPER CROSS FRAME 

44 2 CONNECTION PLATE 

Part No:  QTY Description 

78 8 M12 WASHER 

83 4 M12 NYLOCK NUT 

94 4 M12 x 100mm HEX BOLT 

100 4 M10 x 20mm ALLEN HEAD 
BOLT 

STEP 7 
UPPER CROSS FRAME 



 11 

Part No:  QTY Description 

5 1 LEFT REAR UPRIGHT 

6 1 RIGHT REAR UPRIGHT 

10 1 REAR CROSS FRAME 

24 5 LOGO PANEL HOOK 

41 1 LOGO PANEL 

Part No:  QTY Description 

76 5 M6 FLAT WASHER 

78 16 M12 FLAT WASHER 

81 5 M6 NYLOCK NUT 

83 8 M12 NYLOCK NUT 

93 8 M12 x 95mm HEX BOLT 

 On Rear of Mainframe assembly,  Install (41) LOGO PANEL with (93) M12 x 95mm HEX BOLT, (78) M12 FLAT 
WASHER and (83) M12 NYLOCK NUT.  Once complete and secured, attach (24) LOGO PANEL HOOK to (41) 
LOGO PANEL using (76) M6 FLAT WASHER, and (81) M6 NYLOCK NUT.   

STEP 8 
LOGO PANEL 



 12 

Part No:  QTY Description 

26 2 COUNTER WEIGHT PULLEY/TOP PLATE 

40 4 GUIDE ROD 

55 38 10PD WEIGHT (stack 19pc per side) 

60 2 PIN SELECTOR 

72 4 RUBBER BUMPER, WEIGHT STACK 

97 4 M4 x 20mm ALLEN BOLT 

Begin by attaching (72) RUBBER BUMPERS onto the (40) guide rods and positioning onto the base frame holes. 
Bumpers go on first. Next, starting with 200 lb plate, slide down the (40) GUIDE RODS one plate at a time (in de-
creasing weigh increments) until finally installing the (26) TOP PLATE/ COUNTER WEIGHT PULLEY. 
 
Remove the (97) GUIDE ROD BOLTS then lift each (40) GUIDE ROD up and into the L/R UPPER FRAME and rein-

Welded Nut 

97 

97 

Welded Nut 

STEP 9 
WEIGHT STACKS 



 13 

Install (39) CROSS MEMBER onto (11) TOP CENTER using (92) M12 x 75mm HEX BOLT, (78) M12 FLAT  
WASHER and (83) M12 NYLOCK NUT.  Next, attach assembly to mainframe using (94) M12 x 100mm HEX BOLT, 
(78) M12 FLAT WASHER and (83) NYLOCK NUT.   

Part No:  QTY Description 

11 1 TOP CENTER 

39 1 CROSS MEMBER 

78 14 M12 FLAT WASHER 

83 7 M12 NYLOCK NUT 

92 3 M12 x 75mm HEX BOLT 

94 4 M12 x 100mm HEX BOLT 

STEP 10 
TOP CENTER 



 14 

Part No:  QTY Description 

22 1 HANDLE GRIP LEFT 

23 1 HANDLE GRIP RIGHT 

27 8 OLYMPIC SLEEVE with rubber bumper 

45 8 M12 (Large Diameter) FLAT WASHER 

75 1 LIFTING BAR PAD 

90 8 M10 x 75mm  HEX BOLT 

Next, Attach (27) OLYMPIC SLEEVE to the mainframe assembly using (45) LARGE DIAMETER M12 FLAT  
WASHER, and (90) M12 x 75mm HEX BOLT.  Then, slide(22) HANDLE GRIP RIGHT and (23) HANDLE GRIP LEFT 
onto the (39) CROSSMEMBER  remembering to loosen the knobs slightly prior to installation.  (75) LIFTING PAD can 
be added now or later in the assembly.   

STEP 11 
PLATE STORAGE AND HANDLES 


